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(Numero)  N u m b e r  
(Fecha)  D a t e  

OUALITY ASSURANCE CERTIFICATE OF C0:MPLIAR'CE 
I+CCORUI\(. 10 I. \1uzli4 r \  PL 3 I )  

\ S k L l  R \ \ l l t N T O D E  CAI ID4D C t K I I I . I C \ D O  DF C L V P I  I \ l l ~ N I O  
WE C E R T W  THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUK QUALITY SYSTEM AND REQUIREMENR GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDiiION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEfiAW. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE MSPECTION AND TESTING API 6D - PlPELlNE VALVES - GATE, PLUG, BALL AND CHECK 
API 599 - METALPLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE T O  FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-II - FORGED FITTINGS, SOCKET - WELDMG AND THREADED 
ANSI 616-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS APl602 - COMPACT STEEL GATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING O F  STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC101A08MAA8300000 I 

?!E% 1 ?&!?# 1 SlDE ( L A W  1 2 

450 450 N A  N A  

80 80 

(Código) 
D e s c r i ~ t i o o  10" Fig. 5202 F UT WCB, API TRIM No.8 830000 

Descripción CAST STEEL CATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FüNDIDO CLASE 150) 

VAL= WlTH LOW EMISSION CONTROL (Y) PPM'S MAX) WALVULA SUMlNlSTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (Y) PPM'S MAX.) ) 

~PR,UB,S,SE~@$ 
H Y D R O S T A T I C  (PSI) 

(HIDROSTATICA) 

P N E U M A T I C  (PSI) 
(NEUMATICA) 

\ 

I MECHANICAL TESTS (PROPMECANICAs) 

TENS YlELD ELG RED BHN 

KPSI m1 % % 
2ND 3RD AVC C V N ~  isr 

87.15 45.24 29 43 153 

75.26 53.22 34 54 156 

98.17 71.78 24 43 293 

FACIO-21 REV 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICIÓN QUIMICA (%) 

CERTIFIED BY : CERTIFICADO POR: 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

. E i s i c a m í a  

ITEM HEATNo. M+zmL 
(PARTE) (COLADA) 

BODY WH24022 ASTM A-216NCB 
CUERPO 

BONNET WH20214 ASTM A-216WCB 
BONEíE 

WEDCE WH81824 ASTMA-ZIIICAIS 
DISCO 

L 

C Mn P S Si N i  Cr Mo V CU C b  
0.195 0.916 0.032 0.018 0.468 0.005 0.005 0.022 0.035 0.001 

Nodizafed to Morn ia ldo  al 930 T e m r  10 f iewle a) 650 Cooled M a". (Enfriado en aM.1 
0.208 0.888 0.033 0.012 0.483 0.041 0.039 0.023 0.023 0.001 

N o d k t e d  t0 (Nomuildo al 930 T e m r  10 fiem~le a) 650 Cooled M a". (Enfriado en a&.) 
0.130 0.742 0.021 0.017 0.621 0.076 13.370 0.018 0.010 0.020 

Nomializado a (Nornializated m1 970 Temple a (Tem~er 10) 630 W a d o  en aM. (Cooled M air.) 


